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‘Mechanical Testing Laboratory

i

EGAC

Sl G oA Jana
32 by i - S pud
5Ll daaly — Awig s

—7

Metallurgical Dept. — Building No. 32 Accredited
Faculty of Engineering — Cairo University J
Test Report “
|_ Test Request # | 368 [ Specimen(s) ID | 6-23/644 I

The MTL ado

pts the management systems that fulfills the requirements of the international standard ISO/IEC 17025

. r Date of request 22/10/2023 \ Number of pages ! 2 T
| Test(s) Required Tensile+ Chemical
' Test method (Mechanical) Tension (ASTM E8) / Hardness (ASTM E92)
Test method (Chemical) Low alloy steel (ASTM E415)
Test item description sl 8 4L
Owner Sl bl Aalall el
Contractor Ul g 5ol aolud) 4S5
Consultant Teigl) o LT 20l S
Project name (29 @) g Gkl e Jlasiuly Bl
Date of Performing Test 25/10/2023 [ Test Report Date 1 25/10/2023
Temperature, °C 20 ] Humidity, % | 39
o Specimen details and conditions (shown above) are supplied by the customer; hence the lab bears no
responsibility regarding these details.
e The Un-machined specimen was sent by the customer. J

1-Tensile Test: Test Machine: SHIMADZU / UH-1

000KNX Universal Testing Machine.
(a) in table 7 (EN 10025-2) page 24.

Note: the customer is responsible for verifying footnote

e -_--'Tgs_f__speﬁinéﬁ . e 6-23/644 Required for ASTM A36
"~ Yieldstress, MPa 375 250 min.
Ummate*rensﬂestmssma i 498 400-550
~ Flongation,% A 25 21 min.
Test conducted by: Signature:

The test results represent a sample provided — by the customer - to the Lab only and do not represent

any other quantities belongs to the customer.
The lab responsibility of delivering
to the depletion of the sample(s) during test.

the quantities of production or

Reports issued by the Lab are confidential and belong to the requesting party alone and cannot be given to any other part.
the rest of sample(s) to the customer expires after 15 days after the test report issuance date or due

Lab. Manager / Lab. Supervisor

Technical Advisor l

Prof. Dr. Mahmoud Tash

Signature:
2

i | / 5 Signature:
/" + Fs

./,}ﬂﬁ ’

Tel -Fax/Mobile: 0235678005 0235696953 - 01277721525
Email: - MTLCUO2@yvahoo.com

Page 1 of 3
RC-41

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Issue No/Rev No: 2/1




Mechanical Testing Laboratory
Metallurgical Dept. — Building No. 32

A iadl @l JuSRY1 Jare

32 d e - Y pud
5_alal) daals — duaigll A8

EGAC

Accredited

Faculty of Engineering — Cairo University - ]

2-Chemical Test:

. Test Equipment: ARL 3460 Spectrometer Arc/Spark OES.

[‘i‘:):(S}fA"E-ﬂ'fﬂ. : e 'Eiemenfts"'énﬂiiied,ﬂ%ﬁﬁ-" L : :
2Runsof | _ e pEE ST e N s C M : IV' T i Al B
Cgchrd - € |[MB | oL, P L5 NGl a R | Ti :

6-23/644 0.152 | 1.147 | 0.241 | 0.021 0.008 | 0.006 | 0.124 | 0.009 0.002 | 0.006 | 0.014 | 0.027 0.000

h‘eq“i“d for | 0.26 0.4 | 0.04 | 005

ASTM A36 max. max. | max. | max. J
Test conducted by: Signature:

- The test results represent a sample provided — by the customer - to the Lab only and do not
represent the quantities of production or any other quantities belongs to the customer.
- Reports issued by the Lab are confidential and belong to the requesting party alone and

cannot be given to any other party.
_ The lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days
after the test report issuance date or due to the depletion of the sample(s) during test.

Technical Advisor '3 Lab. Manager /. Lab. Supervisor

Prof. Dr. Mahmoud Tash

| I——— S

i A
Signature: | /! 5 e N /__pSigr_;ature:

/

Tel -Fax/Mobile: 0235678005 0235696953 - 01277721525 Page 2 of 3
Email: - MTLCU02@vahoo.com RC-41

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Issue No/Rev No: 2/1




Mechanicai Testing Laboratory E G ?&g
| Metallurgical Dept. — Building No. 32 ceredite
\ Faculty of Engineering — Cairo University

z\._;S._:J\SgA'! KA | Jama
32 a) e - SIS pud
3 a8l Asals — Awigl) A8

Conformity Report

| | This report based on the results presented in Test Request #:
rjpecimen(s) ID

368
6-23/644

Final Evaluation:

According to compliance with ASTM A36

{- The specimen tensile properties are in conformity according to ASTM A36

2- The specimen chemical analysis is in conformity according to ASTM A36

Report prepared by:

[ Technical Advisor : Lab. Manager / Lab. Supervisor

Prof. Dr. Mahmoud Tash

Sig;lature: ; i / 5 Signature:

77

i Tel -Fax/Mobile: 023567 8005 0235696953 - 0127 7721525
Email: - MTLCUO2@yahoo.com

Page 3 of 3
RC-41

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Issue No/Rev No: 271




: - gall JLOA) Jana % e
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G:E—:iro University Materials Testing Lab Faculty of Engineering

Your Ref. Date : 22/10/2023 Applicant : cs LSy 3okl dalal) disgl) selilali
U g 531 Bl AS i 2] gl
Aswatel) ol it Al eiia 1 LSRN
Gkl qaia Jliail g Llua 18 g el
(2% ssS) il
Lab. Ref. No. : MTL/2141-7/2023
" Date : 25/10/2023 Specimens : due] b Lardiiaall &y G diss (1) 23
el A4 ey 52 g sl 5l

RESULTS OF WATER ABSORPTION TEST

| Weight of Weight o |
% Saturated p
I Oven-Dry : > - Absorption =
NO |- Specimen Specimen with fiand o
- Water MAI. XKS
@ B Lops
1 2995 3025 1.00 @l

Head of Materials Testing Lab.

(Dr. Hatem Hassan Ali Ibrahim)

Cairo University — faculty of Engineering,Materials Testing Lab, 4 Y11 (gaull Bl = Bpa — Galall Haa - 45‘?.&31 JLEA] Jana — m.\.,i.liii,ls— ghb:l! daals
Giza - Egypt Zip Code: 12316 Tel:(202)35678094 — Fax:(202)35694392 (YoY)renaerav:guslh (YeY)raivA e iQ dupll pas )42




S ALY daala
Cairo University

3 gall JLOAS Jane
Materials Testing Lab

dusigh) 46
Facuity of Engineering

Your Ref. Date :

22/10/2023

Applicant :

LSl (3kall daladl Aiggldl il
(U gt 0 aSLalt A8 i 1 sl
Aaaigh) el jldnad Al oS 1 LSSl

Lab. Ref. No. MTL/2141-6/2023 s I (Bl Gala Jlasdud g Lilsa 1 9 el
Date 25/10/2023 Specimens :  Jalsill Jusl g Rasiluall cilj G die (V) 38
aandl 4B jnay 58304
RESULTS OF IMPACT TEST
: 2 Weight of ggregate : . '
We]g!lt of Passing Sieve Openning : ' oy
Specimen e Impact Index
NO |Before Loading e Togmm S - REMARKS
‘After Loading it s
| ® ® (%)
‘ 1 627 40 6.38 a3l G
Head of?texiw
. (Dr.. '_-_a__t_g'm'._H_ass_an‘ Ali Ibrahim)

Cairo University — faculty of Engineering,Materials Testing Lab,

Giza - Egypt Zip Code: 12316 Tel:(202)35678094 - Fax:(202)35694392

VIR gl A = Bl — Gadall ua = alsall SLOAN Jera - Ludigl) 45 ~ M) dsals

(Yox)ronasray: sl (Y. Y)rotvaie:c Luall pas dujspen
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5 _alal) daala
Cairo University Materials Testing Lab Faculty of Engineering
Your Ref. Date : 22/10/2023 Applicant : w5 ksl g (ol Aalall gl sl
U U 31 a4 i 3 gttt
Aawaigh @l il &) Gisa 5 ol
Lab. Ref. No. : MTL/2141-5/2023 il (Bl Gupuslia Jlaiual g s 1 g il
Date : 25/10/2023 Specimens : sl il Jas] (A Aasiusall s o i (1) 235
.d,\dlli ;ij | jhad 53 ) 4
RESULTS OF CRUSHING TEST
Weightof = | | cisbt ofgaregate -
S Passing Sieve Openning . !
Specimen 4 Crushing Index 1
NO |Before Loadin Ske I domm fiter ' " REMARKS
e g Loading - REMARKS
| ® 4 @ e Ul
1 2570 270 10.51 ks

Hewww

~ - (Dr. Hatem Hassan Ali Ibrahim)

Cairo University - faculty of Engineering,Materials Testing Lab, Y YTVT (sl sl — 8 — (Gadall (daa = .\L-q-di AR Jaza - m...\ag.ﬂ_cus— 5,515:15 daala
Giza - Egypt Zip Code: 12316 Tel:(202)35678094 - Fax:(202)35694392 (YoX)rotaeray:ustd (Yo T)ToiVA 9 £:0 dnpll yaa &) g6a
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Cairo University Materials Testing Lab Faculty of Engineering

Your Ref. Date :  22/10/2023 Applicant : L5 Sl (3 kel Aalali Aggd) pelllall
U g ) pSaadl A8y 1 ghiad

Aguaigl) el jLaTuN X1 GiSa 5 jbda)

goilall (gl uaidia Jlasial g Llpua 38 g pall

Lab. Ref. No. : MTL/2141-4/2023 (4% sxs9)
Date : 25/10/2023 Specimens : Jusi b dasdiual) @il pu dds (V) 2
Sraall 4y B3 )84 Jual ol

dasLil) 3 pall Aol LA il

: am : . ] ._ MmiJMW1 w‘(%)

? il 0.40 1

“Head of Materials Testing Lab

. (Dr.Hatem Hassan Ali Ibrahim)

Gairo University — faculty of Engineering,Materials Testing Lab, 1 ¥¥171 ayll Al = s — Galall aa — Sgall JLEA) Jara - Fudigll A48 — 5alEl deala
Giza - Egypt Zip Code: 12316 Tel:(202)35678094 - Fax:(202)35694392 (Yr¥)renacray:uld (Y. Y)reivAL it Ll e djsgan




5 ALl daala
Cairo University

3 gall i) ana

Materials Testing Lab

fuatigh A
Faculty of Engineering

Your Ref. Date :  22/10/2023 Applicant : (S JSI g (sl Aalall Al ellall
LU ) 3l 2 1 e
Aeatigh i Judiudd A 1 GiiSa 5 g jiiaa!
@Al g el Cualia Jldatad g Ly 1p gdall
Lab. Ref. No. MTL/2141-3/2023 (1 259
Date 25/10/2023 Specimens : Jues| b Lasdiuall cul g G A (1) 2=
Jaandl 48 jaay 53 94 Jual 52
< Ju b gl JLaal 2
grahe | e | o) | e
alily G 1405 15 21080 1
| ] el i gt
adily o 1517

I-Iead of Materia /stmg Lab

(Dr Hatem Hassan Ali Ibrahim)

Cairo University —

faculty of Engineering,Materials Testing Lab,

Giza - Egypt Zip Code: 12316 Tel:(202)35678094 ~ Fax:(202)35694392

L6 6 ‘_s.lyalﬁ fl__J.“_ g_).x.-; bﬂ&l‘l!u.hluﬂ_ -lb.ﬁ.“ JLI.I&IJ.H.A "-.u.\.ld.ﬂ‘\.lls— aﬁlﬂ.ﬂ su.aL'\.
(Ye¥)renasrav:ustd (Yo v)ronva.as £ Al s dyjg4an




§ AAD dasla 3f gal) L \‘%..n..u s
Cairo University Materials Testing Lab Faculty of Engineering

Your Ref. Date : 22/10/2023 Applicant : Lokl g (3 otalt Latadt Liggl) alllal)
, (U i 530 aheall AS ik 1] gliall
% Apeaatghh e JLEL A0 (8 1 LATLNY
| Gl asia sl g Dilpea 1 g pal

Lab. Ref.No. :  MTL/2141-2/2023 (4% soss) sl
Date : 25/10/2023 Specimens : Jueel 8 Lastiiiall e 3y g dige (V) 22
el A pay 53 ) 94 Jual il

el o sill el JLAA) = LTS

alily O 2.874 174 500 1

Head W_??’TW Lab.

" (Dr. Hatem Hassan' Ali Tbrahim)

Cairo University - faculty of Engineering,Materials Testing Lab, 1 Y711 (gaull g — 8jaa — Galall (e = .\i?.m A e = M..\q.\i. PR Bt daala
Giza - Egypt Zip Code: 12316 Tel:(202)35678094 - Fax:(202)35694392 (YeX)ronaeray:usla (Yo V)FotvAL S 6:a dupll pas diysear
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Cairo University

3 sall JLUAS Joana

Materials Testing Lab

duuigl! 40
Facuity of Engineering

Your Ref. Date :

Lab. Ref. No.

22/10/2023

MTL/2141-1/2023

Applicant : '

LSl g 5kl Aalat) Al elitalt
LUl S aSadl AS 3 3 sliall
gl il Ui i i€ ¢ g e

Gl Gapalia Jlaniul g Lla 3@ g pdiall

(49 s s5) el

Jueel A Lesdiuaall il g dde (1) 2=

Date 25/10/2023 Specimens :
(Osand) A8 may 333 Jua il
RESULTS OF SIEVE ANALYSIS
Sieve Size mm) | 37 25 19 14 9.5 475
Eeremun 100.0 100.0 45.0 43 0.8 0.1
Passing
ﬁj‘e&u@@eﬂ} Zosll  Hada
100.0 5 &
i
|
J
80.0 f
2 /
v
8 600 /
=1
&
g t
g 40.0 /
7] 74
= /
200 ]f
{
1 i
0.0 3 R
10 100
Sieve Opening Size (mm)

Mate ";_al_sziin/y

(DrHatem Hassan Ali Ibrahim)

Cairo University — faculty of Engineering,Materials Testing Lab,

Giza - Egypt Zip Code: 12316 Tel:(202)35678094 ~ Fax:(202)35694392

VYA ganll B = B — dadall aa = dlgal JLA) Jana — Auatigl A8 — SALEY dzala
(Y- Y)renaeray:uslh (Y. Y)Feiva . d4:a Ayl s 4o ggan




3} gall JLOA) Joana Ftighl A

Balall daala ' : i
Cairo University Materials Testing Lab Faculty of Engineering
Your Ref. Date: 22/10/2023 Applicant: LSl g (3 sdall daladl Adugd) sellall

JUipaili 81 aSlaadl 48 i 3 gliall
Aguaigd) ol Lanudl Al il (i 5 g Lt
(49 5155) A (B sall Gupailia Jlasul g Adbgea 1 g pdiall
dea) Siesal) Lpatill jaa Jufiiia £ 9 el

Lab. Ref. No.: MTL/2141-8/2023 Specimens:  Jual gl Jus) b dasdlune Cljly i Al
Jg.u.ﬂ :GH ;"U}“
Date : 31/10/2023
sl el JLEA) il
Ao Jesay)

custadl (gl gy SN
5 (%) 44 100 22y JSEY 4o -
27 (%) 481 500 ey JSU A -

Head of Materials Testing Lab

s

Dr. Hatem Hassan Ali Ibralum

Cairo University — faculty of Engineering,Materials Testing Lab, ¥¥1% (g4 ) BN = B — gadall e — dgall LIS Qasa = Aaaighl 408 — 5nlEl daala
Giza - Egypt Zip Code: 12316 Tel:(202)35678094 - Fax:(202)35694392 (Yo 1)Forairar:uslh (Yo )ToivA LA 6:c Luall juae dyygpan




3 gall JLER) Joara Autigl) duls

; _alal) dada . ‘ il
Cairo University Materials Testing Lab Faculty of Engineering

? Your Ref. Date: 22/10/2023 Applicant: 0 LS g G slall Aalall Aisgll clilall

i JU sl Bl A 2 1 glBal)

| Lpaigl] e Lanadl Al Qe 2 g b))

(29 s 5S) sl (Baoall Gupaiia Jlantuul g il 1 g sl

Lab. Ref. No.: MTL/2141-9/2023 Specimens:  Jual sill Jlast b daddioie e Jly (o A

| Jaaadt 43 ey 33 50

; Date : 31/10/2023

eioaasl] Juldadl) SLd) il

0.095 ' % 4318 3l
0.04 e x5y 0.017 | % (ds)dim o claygls
0.40 o w5 ¥ 0.009 % (3l eS) dda o i)

Head of Materials Testmg Lab b

VA

Dr. Hatem Hassan All Ibrahlm

= = | Jara — Ausaigl) dulS — 5080 Aol
Cairo University — faculty of Engineering,Materials Testing Lab, +Y¥% il Al - Ba — (Ealall e — algall LAl
Giza - Egypt Zip Code: 12316 Tel:(202)35678094 — Fax:(202)35694392 (Yo X)roTasratsnulh (Yo )ronva. atiadunl pae dspen




| Eggyptian petroleum Research institute

Nasr city , Cairo - Egypt

(elall Comi 3139
Jarid) Qg dgas

| Mf””“ o g Cdawd) Sleds S s
Asphalt & polymers services center Ol pad 81 g
Test Report
T
| “Samples Name Bltummous Thermal Joint Sealant (BITUFLEX )
:Pro;ect Name : (2% $255) A Gkl quuide Jlasial 5 Albua
:Standard < .' = . ASTM D 5329, ASTM D3405, ASTM D 1190, ASTM
_ D6297
Date 12/10/2023
' Tests :_::Resﬁl_'i_:"'s* . Lmnts of Specs
:.Sohd Conteut (%) _ 100
‘Safe heatmg temperature range ( 0 185 182-199
.Re-melt ablllty Re-melted Re-melted
'Cone Penetratlon non 1mmersed at 25°C 20 90 Max
,150 gm, 5sec '
- Coue Penetratlon non lmmersed at 5
-18 °C, 150 gm, Ssec
Ductility at 25°C, Scm/min,cm. 75 40 Min
Softening Point (°C) 98 80 Min
Flow at 60°C, S hrs, mm 0 Max 3mm
'_I‘ens_lle_ Adhesion test Pass Pass
s - Compatible Pass
: Asph_z_;__!_t__ Compatibility (Pass)

duﬂiuwgﬁﬁa%uf‘gw‘ﬂdﬁd‘ihnﬂ 7Y

Director of Asphalt &

Polymers Services Center

(Assis. Prof. Dr. Zeinab Lotf g Abo Shanab) .
. Zé’—ﬁhq\a U" v

—%‘t&la . \SJ\“\Qw t::.___;;),

1 - Ahmed El-Zomr St - Nasr City

Tel

: 2745902 - 27447917 - Fax: 2747433

il Aacte -y 3 e gl
YYEVEYY: (uSia -YYEEYAY - YYEoa Y. O




£
((GARRI T) P -

(49 @J:I\}S)jﬁ!ﬁiég#lﬁuudid]mu‘\jﬁgﬁéajﬂd

m!ﬂﬂu‘@m s | ully
Aoadigl) ¢ LS Wi ) g T AN gl Jilllg (g bty 5l Lalay A ) r il
el o8,y g JH gl ) AVl 48 P(Jstall) oddial) 45 i)

128 lkal : k) o

-f""“'(- "—di—-f { Q-M] —J—h&.“ ‘L-AY}

__ ey ) fediae g
_ ?‘711 7 <al=Ss M?JLL:
| Sta 0+035----0+01( | |
f Sta 0+155---0+115 | !

Sta -0-+25-- -0-+060 ;
Sta -0+060---- -0-+143 f
N S|

s S N
‘RMV‘&»)‘ F)’__J-“-“J{"r Par) (‘5—9‘3 s f T e 5 e TR

l—]ﬁ_h...x)d_j-_h.-. peie ymfﬁﬁ-ﬂ%ﬂh ,_,DAJW'F'&}NJQIJMF_UJMI%

| R T T
- | < : S T i J;,s g
ﬁﬁfﬂum‘aaiﬂ_jidlu&u&&)uneim C / "'*“:‘M=i’_ o
A ) Slagy g wlhli=y SN e oLy ey of Jeal O lad g dddna = 7
o . SO

"5 Sdidegy) B, ]

R Lol

t«-ﬂ’—&/‘kﬂ;% : dod .
M-‘-—‘Lef‘d”\’,@a, 0 U S L /f;g .- qe_,;
u—d?/‘“ﬂb\_J“‘u \,)53 Lﬂ?/& (:):L /\.cz,._L Q\ﬁ/’“

- _ —— o e T NVET i e |
2020 1 ¢/ e & ¢ /e




f
|
E ST [ T, LR GO
H
|

el

PRI BNGINREITRING CONSUTIFANTS
2, suvad gt el ladiran MY 351,50

ot Jaill g bl g oplal

(GARBLT)
735 4

(39 g8 ) ol gkl Guadiall Jlaniad g Allya £ 9 s

et el i i ) s 3 (g bt

18 g all oy

ol Jallg (s sty (3l Aalad) At el
N gUald U gl ) adalt AS iz (Bl o 3ELaN A8yt

a8 )

s llall o8

LTV il s s
ST 0+155 - 0+195
ST 0+035 - 0+075

______ ok Gl aiieua e :
sl — By ] saladiet o pllaadl Aliiiad]
S| Wigad ’

Cildial gall all chiagl folall | fadll 23 Jrslesa

Al i (e gyl 138 8 ol i) WU peke _ysiniy inl] go Ll Cyin 30 lpan g ] o 4yl colaiiuscl ;ofslEall 442]

i

g Trl T IR e
D ANAL
gﬁiﬁyﬁﬁﬁimﬂmﬁs‘}u&aaﬁx.a:@@/ saira=i [

9551534 pasil ey aghya il =8 [

ctliadial e o\ saten o Jarl (iSay ctliada g Maia = [ ]

LN Jod

;g MELay] Babh

L Yl Sl e\ S -

CLp SY \STH (P UG gt ar) WO

—

PV ST s

[
/L/ij "'*'E

E

§ g M (udiga dlaie

YYY L R

Bt

fat

& piall purigall ) @ il e




walddl - N\

@mm@wtmw/

I;‘XGY}}?:{\'OX.\I'I'!'I'-. G0 — { GAR Rl T \ »t

—ta :,LLL.. idiiac :}:‘A..

(..‘.9G‘HJS)gﬁlﬂ\@ﬂ\w@\d!&h!gﬁ@m&gﬁ

A il dlaie ) calks

Aarigl e il ail plf eiSa ;g iy Lol Jallly g sl g (3 olall Aalal) dipgdl relllall

ol ) . ¥ slhall JU gL pDed) ASpE 1(JgHhall) p2EL) AS

rad ) vl o llall 08
3T . Sl G,
b I SBlaf lSa St il [ odladie) quathal) JLEAY)
Ay Jay ..\la,-‘é.ua.all
dagliall | ciliug) gall all Gina gl folbdl | feadl) 2o Judesa
00000 Dbl 28 xS S A
Sta 0+326----0+456
| BT 5 o el T 3 oot U e iy il e g5 i b s L o Byl sl gl g2
&by el | ) : 1 Jstlall Gudiga
. 320 (112023 ' L oo fom ) e
B -
A B0 ml Ay st pa Wita = (7T o
A B i) g paghse il =y [ T] cliadlal e gl ety OF Jarll 08y ol g ane =
g Syl t.an.s
B A &\” ke
Jm TSN \ \ J
=7 Lp a)w? Y o\ e
Y—(?(/L;WVLPO el c:v’}/ ‘/’C’D?JE' Qe
(w 7 L] g 2
A g Judiaat] udigea S
200X 1C 1 { s \ — o




Halol| diadhl ,f. 3
wopll Jaill g ybéll g @}lﬂl‘

(GARBLT)

P
El R.AE ID

o L Rt ek 1

RS T JORT | ety . 1 oo

L A 1 dyhe

g A (j-l_)ﬂi&-AgleiMJ.uSu'ﬂ'r)\dﬁ@jﬂ&hﬁﬂU-“fb‘-\.n.\'pdl-lu-ai&wiu&tJMJJ&‘M‘dALw@yiﬁldaﬂiub il Jlaxid § diluall Adas Jes
Ji.ndhha@&!ﬂi?\ﬂljbhyﬁ;dlﬁduwhﬂb(d°- ERSS)

dﬁg‘gd&q&%!ﬂl\gh}yfhﬂa@w\@m‘ﬂQMgl(R,CSﬁGﬂ)jmﬂi@deﬁwiﬁﬁu?\@M@bﬁﬁﬁld@lwcﬁdi#[g; (A) pdu iy

fil gt 00
ciliadta (Tl | () s Aasall )  Aasdll e G i gl -
ada 1) Agdal o3 10,026.01
1572.00 1+572.00 0+000.00 5 A dr gl el dgal) 1
Lgalaud) Aigall o3 10,026.01
adag) N ABdal 2930 58,375.16
3943.58 2+405.00 -1+538.58 PURVTER g T35 el dgal) 2
dgaland) A8dal) o931 58,375.16
adayl 1 Ayhall 930 52,954.76 5 o g3
337.90 1+595.69 14257.79 + PR EVEN] 3
Aaakand) Adghal) a3 52,954.76 ot ) (83 okl
242.,711.86 (Yo) JL e _ azy!
1”1 s JUigl ) aoledd) A8 4 08

ol LA G

g
- "__§};,
/|




Babelldidl A A
wpll Jaill g bl 9 GJJ"“/H}\ El-RAEID

(GARBLT) et e el G T

Ja &l
it AL TER PG T R TGN, | e

g ilal @ﬂ\&ag_gb;.d\da)m‘i\}m‘jbhéhﬁﬁ“ﬂ eMlémmumiuatJh.d!Jdalwidnw g A gkl e umhd\dlduul‘gd«.\w!mdhﬁi
&Jha‘jhbagﬂg.hm'l‘aG!.JlljwaA]\M“wba'ib(J°- $HS)

oo © sy (43) 8 bl Ao Alha) Aibea )3 (pa Adayt s Al pLd) Jlas ) 2 (%) By i

alliabia (Y o) At (¢) Johall ddaaall ) dbaall ga Gkl pals EVEST S
10,026.01 1572.00 1+572.00 0+000.00 (5 I Asna g5 el dgal) 1
58,375.16 3943.58 2+405.00 -1+538.58 (il G2l (el dgad) 2
52,954.76 337.90 14+595.69 1+257.79 + sralldgatt [ 3
s M (Bl
121,355.93 B A el ozl
j o 11 QU g ) ablead) AS i 08

L \._.5.,() »‘)i %fzy‘,&:.g;‘

ﬁ ?&_




A

ittt S
syl Jaill g coylll 9 el N
(GARBLT) PATINS El—-RAE ID

P e R A

L S4BT

Tl il e Mt A%

SN (B phall aa g gl paal) A paiSal) yae (B ol ) aSlall (585 (ha Ablisall b 7 jlially Jalaall Jabdi (g oiall G plall o casdiall Jlanial g Alaal) dyles Jlas

A8 &% dhha@&aiﬂi&‘ﬂlgbhyﬂlﬁm”wﬂ_ﬁ'ﬂb(.a‘\ $298)

o © dlacy (3) goS oAbl o Aala) Ll Al Ga dpada ks oLl Jlas | puan s (1Y) @) 33

illiasla (Yo) dash (p) Joklt Adaaal) ) idaaall (pa Gkl pals igad) i
10,026.01 1572.00 1+572.00 0-+000.00 ¢ A A g8 el dgad) 1
58,375.16 3943.58 2-+405.00 -1+538.58 i A (3l el dgad) 2
¢ il A g3
52,954.76 337.90 1+595.69 1+257.79 + ) Agal) 3
N (3 phal)
121.355.93 (Yo I =2l
1351 ) gt} O 11 2 JH gl i aDLuJ* As yd o
& A ‘g
LY ,.r"vi%jj‘_&- e E= {}_)} "))
2 el Lo 23 7%)




aolallaidl
il Jaill g yhéll g gylall

{(GARBLT)

Jaill Gyl

-
El-RAEID

N RN LS 31

Satalaall edlualt &5 e

—m

bl e o sl yauall & S e (Bt @S ) o) (55 (pa Ablsal) (B el Jihaal) Juldi g 01 bl e caliall Jlaniud g Abpall Llas Jlac)

@A

48 jita (shlia b A0 petall g did gy el Auagy Crplaiil (29 g sS)

u.lla.ﬂMJ!LJWUMA!)’UaJMaﬂluw!M\Jljhu&dL@lmuSAth (1)‘.3‘,..1.;4

<a3i L;Jl.a‘ﬁmi e

e

"“'"*-».,

U555 a3l A8 5 0

clliadle ok | s iy wa 1 @Jmﬁm Ao -
7,060.12 1572.00 1+572.00 0-+000.00 592 Ao g5 el dgalt
7,921.01 1926.19 0+456.19 -1+470.00 (i M (B bl el dgal)
1,666.99 1275.23 0+466.22 -0+809.01 s il Aau gt ¢ osll dgalt
2,425.02 1259.82 0+450.81 -0+809.01 (o 1 (Bl g omal) Aga
19,073.13 ((eaSle fla) I M
11 B




o lnlf @ik

copll Jaill g oyliéll g zs}tﬁlj_,_;” ;%‘q-,

{GARBLT)

W&MﬁMJM’JyJL&iM,(t)\ﬁJ&

pPE i T T e T S

dfasdca 39k

Ca sl o s el A SIS pumn (Bl el ) a3l (585 cy Ablusal) (B g el g s Jabid (g it bl (o upualiall Jlasiul g Ailsal) Lles Jas]
@ il
48 e (ghlia 8 ASIA a0 tal) g Aada gy sall Alia gy oLl (2 4 (6 098 )

liadle (o) it | (o) Sl s Abaall (e Gl juale !
1,905.52 1572.00 1+572.00 0-+000.00 g A Ans g5 adl) g
3,419.51 1926.19 0-+456.19 -1+470.00 il (B shal) e dgadi
(el Abau gl 8 ) 33 60.99 744.37 0-+456.19 -0+288.18 (il (il gl g 32l
2,140.29 1275.23 0-+466.22 -0+809.01 § s Ao i s sutl) dgadl
3,147.69 1259.82 0-+450.81 -0-+809.01 (s 1) (gl s pull gl
10.674.00 [ caaSo fo) I - . oY1
& e a i
LB ast«}-v-a) o s JU g 55 s} A8 5 o
e IR R —— ’ e e e e . o A SO )
’; ’,g%% i e K AL
PR ¥ e
“t-—l-@ :. {!-‘a W = ,F‘?N) ey



rendtson | N
(S‘JJIJNH g @Jhﬁ[ g (gjl::.ﬂ i
(GARBLT) . BElI-RAEID

,_._._.J.a....ﬁ.,ll.,_.l I_L.__.._- I_I ul_!l

ML:.H@,LI!@ gj‘MlMﬁSu‘i'pwnghehmun M\@wﬂwiuﬁ C_)L:.«-‘Lgda'l.\.d'nd.oh.ugy'uﬁl Jhi'l‘_.,.b u;Mld\duui3MLua31@&dWi
Jho&a@ghiﬁifﬁiﬂljﬁyﬁﬂl oy omalaMl (38 g nss)

BN pr AT el pas

cisadl el | (@dol | Amd Uadige | @l yab dgah

46,500.00 1572.00 1+572.00 0+000.00 6 ) A i e dgal
126,654.00 1926.19 0+456.19 -1+470.00 (st Gl Aal) dgad

el Ak o1 5 g3 5l 4,987.00 744,37 0+456.19 -0+288.18 i Y (B sl PN PRN]
68,905.00 1275.23 0+466.22 -0+809.01 5 A0 Ao gd 6 paal} Agal
112,322.00 1259.82 0+450.81 -0+809.01 (i ) (g ) s ) Agal)
359,368.00 (od=-g) ST L oz

28l (5 i) (8 ¢ JU gl i3] pBad) 48 5l 00
= oo 1/1

D ﬁi t:‘_;cgii?i ,&;;_,ga




aolull duch| = =N
{Q}Jt(}'ﬂdq SCS‘JLQI ‘_HSJL"H_:{
(GARBLT) A Bl “R‘A‘EI
A g s e R T S T L

@jiﬂ‘éﬁ)ﬂ\cﬁ@J‘M!%Jﬁ&.ﬂ'ﬂ)vd-n(j:l‘)hehm@.“Pﬂundﬁcy&m‘&a#u&im‘&mé)ﬂ.!.“dd_\)h]'lglﬁwud'l Jlaxtiad g Ailuall dles Jlas|
45 i (ghida B AR aelall g dda gy jal) Aiag g Capladl (2 9 98

AlaY) yuabind) an BAED N0 /6 caluall Cha aluad dpan Ja g S g Sl g 85 Jlasi an

cillaadla (o) Agast) ' (p) Jokl dasal) ) Al o (sl ,.mc igal) : o
563.63 1572.00 1+572.00 0+000.00 6 AN daa g3 PRI EVEN] 1_.
1,189.25 1926.19 0+456.19 -1+470.00 il Gkl (siadd) dgad) 2
il Al gl 85 9350 19.66 744.37 0+456.19 -0+288.18 (s N (bl sll £ 52 iy
B L B 753.16 0+456.19 -0+296.97 (i M Bl (sl ¢ 5l 4
707.76 1275.23 0-+466.22 -0+809.01 g Al A g8 sl Agadl -8
1,008.71 1259.82 0+450.81 -0+809.01 (st A (B bl sl Agad) 6
Aaluall il A0 Jalgad) 15.86 303.23 -0+277.34 -0+580.57 (e S (3ol o) dgadl 7
350486 (o) S o)
: JU gl ) adleal) A8 5 0o
2481 4 Lg:;m-\-w'l (e | - h_ﬁ_ﬁ_ﬁ,,;,f.g( C APl

L.

VAol




olallBadl - ; —
il s ol 5 ol PP\ \
A eren % El-RAEID sg-

e air el 1 AN N Kl T T
T T

@A (3 hall 2 g ol samall A ) aa (b adal®s u-“ poladl 34 Cra ABlucall 8 7z Jlaially Jataall Jabdi g sifall (g skl e asaliall it g dilualt Lles Jlas
ﬁﬁéh&ﬁthﬂiplﬂlg@yﬂiwmhﬁb(d1 $495)

MMM K] }H
GPS J ia’l..h.n.»l.a g:s'l..wd'l @‘)!l Jleel paa ¢ ('l) \‘SJ Ay
cliadle (Tl ___:.._(;.) e umm o 4}::.-31 o o 3.1L:. e [ e
' ' ' TAPRTI] el Al
- RIPRY A
25,000.00 | 257159 — — j:w“““_ ‘fﬁf‘ o i
ok 2l de gl syl dgal
LAl auupl) ad .
12,631.26 1572.00 1+572.00 0+000.00 | ¥ ,;‘:; o ﬁ“ gl de i il dgal
Lo Al auapll ad :
1,987.05 251.47 1+823.47 1+572.00 ""',“"::1 b ﬁ*’ PRCIE P siaddl gald
; : 1 ol
PR iy g .
22,394.60 1546.50 0+000.00 -1+546.50 < . 2 i & + el dgall
Jual gill g Sadsadt e
@ Al An g
. AlLal g yilall
il a0 =
29,270.46 1926.19 0+456.19 aear000 | ool ey + shaalt gl
ERE (AT 3] S i
: 6 1Al a3
: . G gl
RCURER W P .
23,572.56 1264.87 0+450.26 PP B i 2 M . T
Jual gl g gl 4
e Al A gl
i . plLAN (o pilall
PR .
22,235.45 128028 0+466.02 481426 | oo el - s st gt
byl A1 50 g .
i o i danagd
4,581.83 210.7 -0+373.46 0+584.15 Al ahy allaa ) g i) as | sl Agal
—-g‘:_—;::-ﬂ-/ﬁ @ﬁﬁﬁ}wihﬂ&

172




dalall Gucbl

copll Jaill g bl 9 gjlall F1E

(GARBLT)

JE ayliy

ﬂ
El-RARKID

G A T et Dl ]

S L PR LR S I

(G shall & @9l sasall A )aisul) paa ik éhm (4'“ okl (885 (pa Adlucall q.a Al Jalaadl Jalidi g pdlall Caskll o alldal) St g Ailpal) Llee Jlae

@A

@ﬁadhﬁa@@&\ﬂiﬁlﬁb%&ﬂ\ Ay g cualal (2 9 s88)

Aiaatiine 39

3y 30 - Al il g a8 e un () gy s

ciiadle @b | () ds Rl Y Aaall o (i) sl Lad .
1,421.26 1572.00 1+572.00 0+000.00 6 A1 dana s el Agal 1
2,193.18 1926.19 0+456.19 -1+470.00 (il G hall el dgaly 2
21.48 1275.23 0+466.22 -0+809.01 o Ao gl syl dgad 3
3,296.19 1259.82 0+450.81 -0+809.01 (il (i) ) Agal) 4
6,932.11 (do.0) N a2
1N e QML) el Ak e




aalall gl

ol Jaill g yhiéll g glall
(GARBLT)

N

S, TaTE : .\lix.‘;j'\“ s ”'.!Iti”_;_':'l)j.l‘
Jal dylie . i = & .

w2 g e ad) ailafl &5 o0

1A Byl aa (g ) yaaall Ay Al pan (3 sk pdall N aSleall (385 (o Alusall (B g aally JAlaall Jald g il okl o cualiall Janiad g Alual) Ailee Jles
48 jitia (halia B 30N aolall g dsh gy pall Alag g Cdlal (24 (g 88)

Alaafiua d gl
AR08 Camalf aladiiody JASH sy il ) y saeaSig A1 Jlast s plaual) fally c (V) pby 2k

st | ophar | @u | Bmag | Gmdige | i | G |
10,026.01 1572.00 1+572.00 0-+000.00 ol A g3 (et dgall Sl
30,254.00 1930.00 0+455.00 -1+475.00 il Bkl il dgalt | 2
10,159.44 1275.23 0+466.22 -0+809.01 o i A g3 adl dgalt . 3
14,570.49 1259.82 0-+450.81 -0+809.01 (il (B skl s psll Agalt 4
65009.95 | o [Ye) A - - =y

: U i) gl 48 5 ¢

11 /"::__ﬂ,.
B




dalnl] ikl
wplt Jaill g ybisll 5 @)E"

(GARBLT)

A
El-RARETID

-.l_-._u.-_-...,a_!‘ .._l!)l._v..u,..._hu A _:._.F)_H

dgle Al b 9 468 sl yuaa alall fally : (YY) A8, a3
dalua Al il g0l pg3t

G P PN G W B

@ﬂ)ﬂi&q@jﬂl@m}ﬁuﬁlw@ﬁ@fﬁﬁdiwidbga@hdi@c}a.dbdahdid&u g}iﬂ@ﬁ!ubmwldimigbhdimami
@ il
4 jina shlia B S30l aclall g ddagy sall Alagg Cuplal (29 g s8)

sl 4&‘-:%3“1 (e

1/1

clliadle Cobst | (o Rl 1 sl fia Sakl) puale igal ;
229.40 1246.06 -0+017.10 -1+263.16 il Byl el Agadl 1
116.50 1024.38 0+215.38 -0+809.00 (o N (i yhall @ ll gl 2
345.90 {do.p) M )l
— L Lo “ E
e, e ) i A8 5 g

1



by o A ﬁ
ol il ool ot /N =

BEl-RAEBID

(GARBLT) J”r i)ln R s el
okt 2 591 samal) Ay aisa) paa (il pdaldl ‘,,-“ pdlead) (33 Cpa Adlsal) @3 z Il g Jalaall Jaldi (g il okl o quatiall d'l..'a.w’u Al ualy 4..11.4.:- Jlesi
@l
48 )40 ghalie A Aa1all aotall g Agda gy sal) Alagg Gablaly (24 g sS)
therma joint 33 Juald cus g 3368 Jlas] pan Aohll fallys (VA) by ok
cldiadla (h.p) Aastf (p) Joball daaall ) daaalf 0y Gkl paic 4ol Gote
1,238.75 1572.00 1+572.00 0+000.00 g s A g (siall Agad) 1
1,521.74 1260.57 0-+456.19 -0+804.38 i o) (sl el dgal) 2
263.17 1275.23 0+466.22 -0+809.01 g 1Al Aniy g3 s atl) Agaldl 3
1,927.28 1259.82 0+450.81 -0+809.01 (i ll (Bashall | syl dgall 4
449.27 -0+808.95 -1+258.22 (ol (Bl :
1,171.95 + ptaall 4y g U S
499.04 0+949.76 0+450.72 @il A g
6,122.89 (.e) I =2l

; g ) b 28 58 ¢




“aotnilaaeé! _ ﬂ \HR% \
M " AD Emarg b%:-
Gkl aa (g gl sasall Ay paSuNY yuaa (3 b gdalds (I pm;duu.uw; (o ol g Jalall Jabdi (g il Gaphll (o quualiall dm:\;m;n 4..1; Juesd
il
aé,mahmgéqmmeemuaijms&a”@mm(.1 % g98)
Aiaatiaa gl
48 jiall ALY ciladiad o9 3 sl quS 5 g 8 Jlesd sas ¢ (M) B 2
amde | gk | @ds Al Y C e PR e R T
3,956.05 1572.00 1+572.00 0+000.00 @ A daa g el dgall | 1
33,101.15 1926.19 0+456.19 -1+470.00 (il Gl (shealt dgad) 2
22,652.27 1275.23 0+466.22 -0+809.01 s il o g3 PR EVEN] '. 3
39,723.16 1259.82 0+450.81 -0+809.01 il (3 hal) s pmatl) dgl 4
99.432.63 - (Ye) 3! _ ozl
sl ) (g i) 8  JU gl i) pSbed A8y ce
\\\_.___;_Fﬁ S 11 A
S -
g —




Aalnll @bl
it Jaill g bl g gjlall
(GARBLT)

M‘@@J\Ml%ﬁ;ﬁm‘ﬂw@dhéﬁidl Mi@@ﬁ@léc}iﬂbd&lﬂidﬁm{éﬁlﬂ Gkl Ao cudiall J)
@ Al

JEI 3)liq

N U Bl B B 1 = OO LAY
Apswriing 3zl Lkt BT 231,71

48 jiia (glalia A 31 polall g Ada gy palt Al g9 CplaiVl (2 9 gisS)

ﬂhﬁuu.\\’lzl

A88a1 Clamall plasiiuily Jual il AN 31 Jlast puan Aokl fially: (V) pd) 2

—m

i g Adluall Aales Jlasi

22l (g i G

it | @ot | @asm | amag adige | Gl e da .
1,928.67 1572.00 1+572.00 0+000.00 (g il A g el dgall 1 |
1,616.94 1926.19 0-+456.19 ~1+470.00 i (il el dgal 2
263.17 1275.23 0+466.22 -0+809.01 & A A g3 syl gt 3
1,911.96 1259.82 0+450.81 -0+809.01 i N () ¢ mll dgal) 4
5.720.74 ($.0) 4L ozl
s JUi gl i) adluall 4S i 08
— 1/1 —




Aolall Hasbl

oll Jaill o oyl N P N
- (G:(I:;LT) ’ G}M El-RAREID
W A iy A A SN Criglaald w1kl &
&ﬂi@@glMid.uM’ﬂ _;-ua.nw_l_)hehh.:@.i’l Mi‘jmwmwi,’,éthaﬂJd;udl&Lu{é}im Gkl e humhd\dl.h.u.a’l‘ght.unliw Jlas i
@ Al
48 i (ghlia 4 31N actall g dda gy sall Aliags cablaily (2 4 5 008)
il A cilladly qua g sUS| Jus ) as ol ially ¢ (1 £) o8 a3
ddua Y ps
alliadla (Yp) daastf (&) Jakalt ddasall ) daaall e skl suaic igall o
438.68 544.28 -0+363.29 -0+907.57 o N (g plall (siaall dgadl 1
602.36 -108.86 -0+614.56 -0+505.70 (il (B shal) gl dgad 2
1,041.04 (Ye) It ozl

T ) Ol 48,4 0

1/1




dolnl] dlach

ot Jaill g héll g oplal /9 )

(GARBLT)

N
El-RAREIID
PG B Rnanr u___.1),3|

P PO PR T QY T

(3 shal) 2o 691 all Ay Sl paa (Ba b adaliS ‘r.,J'I polealt (883 ¢y Ailal) qé CJ’.&.&“J dalaall Jaldi (5 pdlall sl o cliall d'r.‘au-mu Aluall At Jlasi

g A

A8 yiia (ghlia b RN aetall g Ada g pal) Abagy Cmlals (39 g sS)

sball ¢ ol s 09308 A 9 &8 Jlasl sas Akl Sty s (Y) o) Ay

eliadte (g et (@) s Adaaall Y daaall (e Gl puals igalt a
1,268.64 686.30 -0+576.86 -1+263.16 et 1 Gl el Agadt 1
1,268.64 (do.p) azHl

e adh ) L_SJL‘:‘S“E s

e s gl A8

1/1




dalall bl A A \
ulldaills coubls ‘-‘”“’“/‘ \ El-RAEID
(GARBLT) Y5 -' et R st R
Chaohall e @Jlﬁ.«dlmm‘ﬂww@m&\ PMI@'MLPMMIQACJMUJ:‘M‘ alidi (g pilall (gaphall o Caplial) d'l.h.wlgiah@l’lw Jlesi
g A
48 jiia ghile A JAI0 actall g dsh gy all dla gy cpblaila (39 8)
_ —
bt Gaa Jlasf juan : (1) ) Ak
SiaNa (1p) Aaaslt (») Jshlt Adaaall ddasall (ya skl jaie dgalt e
' A Jalaly %
2,279.40 1572.00 1+572.00 0+000.00 @ ;;‘J Jmf seall dgalt 1
4,123.57 1514.15 -0+017.10 -1+531.25 il Gl aall dgad 2
coati N Gkl
2,218.49 1259.81 0+450.81 -0+809.00 + sl Adgad) 3
éinLﬂi :h.uji
8.621.45 o (Ye) : ozl

T U Sl A g

1/1




